



# PANGEM TESTING LABORATORY

**ICGL FOUNDER MEMBER**

10/1 SANGEETA APARTMENTS  
TADIWALA ROAD,  
PUNE 411 001, INDIA

Email [pangemtech@gmail.com](mailto:pangemtech@gmail.com)

Website [www.pangemtech.com](http://www.pangemtech.com)

TELEFAX 91-20-2605 9359



## JEWELLERY AUTHENTICATION REPORT

DATE : August 21, 2017

**REPORT NO. : 2017-2018/ 00895 J**

**REPORT FOR** : C. G. Varma

**DESCRIPTION:**

earrings with 38 diamonds

**CUT : Diamonds :** round brilliant

**WEIGHT :**

Big Diamonds Weight	1.18 carats
Small Diamonds Weight	0.80 carats
Gross Weight	9.68 grams

**IDENTIFICATION:** white : NATURAL DIAMONDS

**DIAMOND GRADING :**

**COLOUR** : F - G

**CLARITY** : VVS - VS

**REMARKS:**



**Aatish Panjekar,**

Certified Diamond Grader, HRD, (Belgium)

F. F. I. G., Diploma in Gemology, GII, Mumbai.

Stone / Material is returned herewith

This report is subject to the terms and conditions set on the hind side

PHOTOCOPY OF THIS DOCUMENT IS NOT VALID



**LIFE MEMBER**